
FACT SHEET
Public Comment Period:

Technical Contacts: Kathleen Collins (206-553-2108) collins.kathleen@epa.gov
Susan Poulsom (206-553-6258) poulsom.susan@epa.gov
(1-800-424-4372 - within EPA Region 10)

The United States Environmental Protection Agency (EPA)
Plans To Reissue A National Pollutant Discharge Elimination System (NPDES) Permit to

each of the following facilities:
 

Ahsahka Water and Sewer District
Slate Creek Ranger Station
Fenn Ranger Station
City of Cascade 
Clarkia Water and Sewer District
City of Fairfield
City of Glenns Ferry
City of Grace
City of Horseshoe Bend
City of Orofino
City of Riggins
City of Ririe
City of Worley

EPA Proposes To Reissue NPDES Permit
EPA proposes to reissue the NPDES permits to the facilities referenced above.  The draft permits
[...]
1974.  The current permit application was received on August
23, 2001. 

Collection System Information

Service Area: Forest Service trailer court.

Service Area Population: 50

Collection System Type: 90% separated sanitary sewer; 10% storm sewer

Facility Information

Treatment Train: Oxidation ditch, clarifier and chlorination

Design Flow: 0.02 mgd

Existing Flow: 0.006 mgd (average daily)

Outfall Location: latitude  46° 5' 41" N; longitude 115° 32' 27" W

Receiving Water Information

Receiving Water: Selway River

Beneficial Uses: cold water communities, salmonid spawning, primary contact
recreation, special resource water, drinking water supply

Water Quality Limited Segment: Not listed

Low Receiving Water  Flow: 120 cfs 1Q10
169 cfs 7Q10

Additional Notes

Basis for BOD5/TSS Limits: Principal treatment process is not a trickling filter or waste
stabilization pond, therefore secondary treatment limits
required.



A-4

Ahsahka Water and Sewer District

NPDES ID Number: ID 002522-4

Facility Location: East Portion of Dworshak National Fish Hatchery
Located within the Nez Perce Indian Reservation

Mailing Address: P.O. Box 37
Ahsahka, ID 83520

Permit Background: The District’s existing permit became effective September 5,
1989.  The current permit application was received on June 18,
2001.

Collection System Information

Service Area: Residents of Ahsahka, the Dworshak National Fish Hatchery,
and the powerhouse and visitor’s center at Dworshak Dam

Service Area Population: 150

Collection System Type: 100% separated sanitary sewer

Facility Information

Treatment Train: Imhoff Tank, Oxidation ditch, clarifier, and chlorination

Design Flow: 0.075 mgd

Existing Flow: 0.012 mgd (average daily)
0.026 (maximum daily)

Outfall Location: latitude  46° 30' 3" N; longitude 116° 19' 11" W

Receiving Water Information

Receiving Water: Clearwater River at river mile 40.4, just upstream of confluence
with North Fork of Clearwater River

Subbasin: Clearwater Subbasin (HUC 1706306)

Beneficial Uses: cold water communities, salmonid spawning, primary contact
recreation, special resource water, drinking water supply

Water Quality Limited Segment: Clearwater River (from North Fork to Washington State line) is
listed for total dissolved gas

Low Receiving Water  Flow: 478 cfs 1Q10
555 cfs 7Q10

Additional Notes

Discharge Location The facility discharges to tribal waters

Basis for BOD5/TSS Limits: Principal treatment process is not a trickling filter or waste
stabilization pond, therefore secondary treatment limits
required.



A-5

City of Cascade

NPDES ID Number: ID 002316-7

Facility Location: 880 South Main 
Cascade, ID 83611

Mailing Address:  P.O. Box 649
Cascade, ID 83611

Facility Background: The facility is owned and operated by the City of Cascade. 
The facility’s existing permit became effective March 24, 1986. 
The current permit application was received on June 25, 2001. 

Collection System Information

Service Area: City of Cascade

Service Area Population: 1000

Collection System Type: 100% separated sanitary sewer

Facility Information

Treatment Train: Lagoon and disinfection through soil column

Design Flow: 0.72 mgd

Existing Flow: 0.119 mgd (average daily)

Outfall Location: latitude  44° 28' 40" N; longitude 116° 00' 58" W

Land Application: The facility land applies its effluent.  It has discharged to the
North Fork Payette River only once in the last five years

Receiving Water Information

Receiving Water: North Fork Payette River (river mile 38)

Beneficial Uses: cold water communities, primary contact recreation, special
resource water, drinking water supply, salmonid spawning

Water Quality Limited Segment: This segment is not listed, however, approximately 4 miles
downstream the river is listed for nutrients, sediment,
temperature, flow, and habitat alteration

Additional Notes

Basis for BOD5/TSS Limits: Secondary treatment limits required since no existing data were
available to evaluate existing treatment plant efficiency.



A-6

Clarkia Water and Sewer District

NPDES ID Number: ID 002507-1

Mailing Address: P.O. Box 1096
Clarkia, Idaho 83812

Facility Background: The facility’s existing permit became effective September 28,
1989.  The current permit application was received on August
10, 2001. 

Collection System Information

Service Area: City of Clarkia

Service Area Population: 75

Collection System Type: 100% separated sanitary sewer

Facility Information

Treatment Train: The effluent from individual septic tanks is sent to the
treatment plant.  The treatment plant includes sand filtration
and chlorination

Design Flow: 0.018 mgd

Existing Flow: 0.016 mgd (average daily)
0.029 mgd (maximum daily)

Outfall Location: latitude 47° 0' 16" N; longitude 116° 15' 28" W

Receiving Water Information

Receiving Water: St. Maries River

Subbasin: St. Joe Subbasin (HUC 17010304)

Beneficial Uses: cold water aquatic life and  primary contact

Water Quality Limited Segment: St. Maries (from Clarkia to Mashburn) is listed as water quality
limited but no specific chemical parameters have been
identified.

Low Receiving Water  Flow: 29 cfs 1Q10
33 cfs 7Q10

Additional Notes

Basis for BOD5/TSS Limits: Monitoring data show facility can meet secondary treatment
concentration limits.   Because the influent to the treatment
plant is the effluent from individual septic tanks, most of BOD5

and TSS reduction in the wastestream occurs prior to reaching
the treatment plant.  Therefore, the draft permit does not
require 85% BOD5 and TSS removal.



A-7

City of Fairfield

NPDES ID Number: ID 002438-4

Mailing Address: P.O. Box 336
Fairfield, Idaho 83327

Facility Address: 407 Soldier Road
Fairfield, Idaho 83327

Facility Background: The facility’s existing permit for discharge became effective
September 30, 1987.  The current permit application was
received January 29, 2002.

Collection System Information

Service Area: City of Fairfield

Service Area Population: 395

Collection System Type: 100% separated sanitary sewer

Facility Information 

Treatment Train: Lagoons and rapid infiltration basin

Design Flow: 0.165 mgd

Months in which discharge occurs: March - May

Outfall Location: latitude 43° 15' 00" N; longitude 114° 45' 00" W

Receiving Water Information

Receiving Water: Unknown drainage ditch which joins Soldier Creek
approximately 2 miles downstream.   Before 1988, flow from
the drainage ditch reached Soldier Creek.  Since 1988, the ditch
dries up before reaching Soldier Creek.

Basin: Upper Snake River Basin (HUC 17040220)

Beneficial Uses: cold water communities, salmonid spawning, primary contact
recreation

Water Quality Limited Segment: Soldier Creek is listed for bacteria, dissolved oxygen, flow,
nutrients, and sediment.   

Additional Notes

Discharge Requirements: The draft permit requires monitoring during each month that
the facility is discharging and water in the drainage ditch is
expected to reach Soldier Creek.   At a minimum, the facility
must month each year during the month of April.

Basis for BOD5/TSS Limits: Secondary treatment limits required since no existing data were
available to evaluate existing treatment plant efficiency.



A-8

City of Glenns Ferry

NPDES ID Number: ID 002200-4

Mailing Address: P.O. Box 910
Glenns Ferry, Idaho 83623

Facility Address: 901 South Martell Drive
Glenns Ferry, Idaho 83623

Facility Background: The facility’s existing permit for discharge became effective
May 21, 1986.  The current permit application was received
June 27, 2001.

Collection System Information

Service Area: City of Glenns Ferry

Service Area Population: 1600

Collection System Type: 100% separated sanitary sewer

Facility Information 

Treatment Train: Lagoons and rapid infiltration basin

Design Flow: 0.5 mgd  

Existing flow: 0.35 mgd (annual average)
0.56 mgd (maximum daily)

Months in which discharge occurs: year round

Outfall Location: latitude 42° 56' 38" N; longitude 115° 18' 28" W

Receiving Water Information

Receiving Water: Snake River

Beneficial Uses: cold water communities, primary contact recreation, drinking
water, special resource water

Water Quality Limited Segment: This segment of the Snake River is listed for sediment.   

Additional Notes

Basis for BOD5/TSS Limits: Monitoring data show facility can meet secondary treatment
concentration limits and 85% BOD5 removal.  No data exist for
TSS percent removal.



A-9

City of Grace

Facility: City of Grace WWTP

NPDES ID Number: ID 002382-5

Facility Location: 385 North 5th Street
Grace, ID 83241

Mailing Address: P.O. Box 288
Grace, ID 83241

Background: The City’s existing permit was issued on September 28, 1989. 
The current permit application was received on June 28, 2001.

Collection System Information

Service Area Population: 990

Collection System Type: 100% separated sanitary sewer

Facility Information

Treatment Train: Oxidation ditch, chlorination, treated effluent is pumped to Bear
Creek Reservoir.

Design Flow: 0.435 mgd

Existing Flow: 0.05 mgd (max daily)

Outfall Location: Not available

Receiving Water Information

Receiving Water: Grace Dam Impoundment on Bear River Reservoir

Beneficial Uses: cold water biota, primary contact recreation

Water Quality Limited Segment: The reservoir is listed as water quality limited segment for
nutrients and  sediment.

Low Receiving Water  Flow: 200 cfs 1Q10 and 7Q10
(Based on lowest flow to Grace Dam Impoundment)

Additional Notes

Basis for BOD5/TSS Limits: Principal treatment process is not a trickling filter or waste
stabilization pond, therefore secondary treatment limits
required.



A-10

City of Horseshoe Bend

NPDES ID Number: ID 002102-4

Mailing Address: P.O. Box 246
Horseshoe Bend, Idaho 83629

Facility Address: 112 Ada Street
Horseshoe Bend, Idaho 83629

Facility Background: The effluent from the existing facility is currently discharged to
a sand filtration area adjacent to the Payette River.  Because of
permit violations and operational problems, the City is in the
process of upgrading the treatment plant.   The upgraded
facility, scheduled to be on-line in 2004,  will resume discharge
to the Payette River.

Collection System Information

Service Area: City of Horseshoe Bend

Service Area Population: 702

Collection System Type: 100% separated sanitary sewer

Facility Information - Upgraded Facility - Scheduled to be On-Line in 2004

Treatment Train: Screens, Lagoons and UV Disinfection

Design Flow: 0.2 mgd (average daily); 0.5 mgd (maximum daily)

Existing Flow: 0.07 mgd (average daily); 0.09 mgd (maximum daily)

Outfall Location: latitude 43° 54' 49" N; longitude 116° 11' 44" W

Receiving Water Information

Receiving Water: Payette River

Subbasin: Payette Subbasin (HUC 17050122)

Beneficial Uses: cold water communities, salmonid spawning, primary contact
recreation, special resource water, drinking water supply

Water Quality Limited Segment: Black Canyon reservoir, a few miles downstream of Horseshoe
Bend, is listed for bacteria, nutrients, and turbidity.  The
segment to which the treatment plant discharges is not listed.

Low Receiving Water  Flow: 468 cfs 1Q10; 571 cfs 7Q10

Additional Notes

Basis for BOD5/TSS Limits: Secondary treatment limits required since no data available on
upgraded treatment facility to evaluate treatment plant
efficiency.



A-11

City of Orofino

Facility: City of Orofino Wastewater Treatment Plant

NPDES ID Number: ID 002015-0

Facility Location: 10200 Highway 12
Orofino, ID 83544-312

Mailing Address: P.O. Box 312
Orofino, ID 83544-312

Background: The City’s existing permit became effective on January 31,
1992.  The current permit application was received on June 4,
2001.

Collection System Information

Service Area: City of Orofino and Orofino/Whiskey Creek District

Service Area Population: 2,885

Collection System Type: 100% separated sanitary sewer

Facility Information

Treatment Train: coarse screening, grit removal, oxidation ditch, clarifiers, gas
chlorination

Design Flow: 0.88 mgd

Existing Flow: 0.5 mgd (average daily)
1.4 mgd (maximum daily)

Outfall Location: latitude 46° 29' 14" N; longitude 116° 15' 59" W

Receiving Water Information

Receiving Water: Clearwater River just upstream of the confluence with the
North Fork of the Clearwater River

Subbasin: Clearwater Subbasin (HUC 17060306)

Beneficial Uses: cold water communities, salmonid spawning, primary contact
recreation, special resource water, drinking water supply

Water Quality Limited Segment: Downstream of discharge, Clear Water River (North Fork to
Washington State line) is listed for total dissolved gas.

Low Receiving Water  Flow: 717 cfs 1Q10; 874 cfs 7Q10

Additional Notes

Discharge Location The facility discharges to tribal waters

Basis for BOD5/TSS Limits: Principal treatment process is not a trickling filter or waste
stabilization pond, therefore secondary treatment limits
required.



A-12

City of Riggins

Facility: City of Riggins Wastewater Treatment Plant

NPDES ID Number: ID 002093-1

Facility Location: P.O. Box 249
Riggins, ID 83549

Mailing Address: 1210 N
Riggins, ID 83549

Background: The City’s existing permit became effective on June 27, 1985. 
The current permit application was received on December 3,
2001.

Collection System Information

Service Area: City of Riggins

Service Area Population: 435

Collection System Type: 100% separated sanitary sewer

Facility Information

Treatment Train: activated sludge, secondary clarification, and chlorination

Design Flow: 0.105 mgd

Existing Flow: 0.04 mgd (average daily)
0.09 mgd (maximum daily)

Outfall Location: latitude 45° 25' 58" N; longitude 116° 18' 41" W

Receiving Water Information

Receiving Water: Salmon River downstream of the confluence to the Little
Salmon River

Subbasin: Salmon Subbasin (HUC 17060209)

Beneficial Uses: cold water communities, primary contact recreation, special
resource water, drinking water supply

Water Quality Limited Segment: Not listed

Low Receiving Water  Flow: 1,894 cfs 1Q10
2,311 cfs 7Q10

Additional Notes

Basis for BOD5/TSS Limits: Monitoring data show facility can meet secondary treatment
concentration and percent removal limits.  Principal treatment
process is not a trickling filter or waste stabilization pond,
therefore secondary treatment limits required.



A-13

City of Ririe

NPDES ID Number: ID 002617-4

Facility Location: 300 Ririe Street
Ririe, Idaho 83443

Mailing Address:  P.O. Box 68
Ririe, Idaho 83443

Facility Background: The facility is owned and operated by the City of Ririe.  The
facility’s existing permit became effective September 24, 1987. 
The current permit application was received on July 9, 2001. 

Collection System Information

Service Area: City of Ririe

Service Area Population: 560

Collection System Type: combined sewer system

Facility Information

Treatment Train: Lagoon and UV disinfection  

Design Flow: 0.1 mgd

Existing Flow: currently not discharging

Outfall Location: unknown

Receiving Water Information

Receiving Water: Dry Bed Canal/Enterprise Canal

Beneficial Uses: cold water communities, primary contact recreation

Water Quality Limited Segment: this segment is not listed

Additional Notes

Discharge Requirements: The current permit includes the following requirements:
• discharge to Dry Bed Canal from November 1 through

April 30, 
• discharge to Enterprise Canal from May 1 through

October 31.  
• A discharge to the canal is allowed only when there is a

minimum flow of 10 cfs in the canal.
These requirements have been retained in the proposed permit.

Basis for BOD5/TSS Limits: Secondary treatment limits required since no existing data were
available to evaluate existing treatment plant efficiency.

City of Worley

NPDES ID Number: ID 002271-3



A-14

Facility Location: S 29401 B. Street
Worley, Idaho 83876

Mailing Address: P.O. Box 219
Worley, Idaho 83876

Facility Background: The facility’s existing permit became effective September 28,
1987.  The current permit application was received on August